SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

MIMO <Ant. 1+2(1)>

EUT Mode

802.11ax HE160 FullRU

Plot on Channel 6025 MHz

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

oOffset 36,30 d&

Mode Auto Sweep

Plot on Channel 6185 MHz

Ref Level 11.00 dém Offset 22,00 d&

SGL Count 100/100

Mode Auto Sweep

(@ 1Rm AvgPwr

[®1=m Avarwr

Limit qheck PARS heck PARS
10 dBrae: -
0d o ‘[_
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-30 dBm — ’Nﬂ.h 7 LN = e
[ = = |-se-usim —]
-50 d -60 dBm
-60 d 70 dB
70 day -0 d&

CF 6.025 GHz

1001 pts

Span 666.432 MHz

CF 6.185 GHz

1001 pts

Span 661.824 MHz

Spectrum Emission Mask

Peak Power 0.41dBm

Standard: None

RBW 2.000 MHz

Range Low Range U, RBW Frequen Power Abs
-333.216 MHz -243.912 MHz 2,000 MHz 5.77209 GHz -42.36 dBbm
240,012 MHz | -166.608 MHz 2,000 MHz 5.77542 GHz 42,46 dBm
-166.608 MHz -84.304 MHz 2.000 MHz 5.85873 GHz -37.50 dBm
-84.304 MHz -83.304 MHz 2,000 MHz 5.94120 GHz -35.63 dbm
83.304 MHz 84.304 MHz 2,000 MHz 6.10880 GHz -33.61 dBm
84.304 MHz 166.608 MHz 2.000 MHz 6.18191 GHz -37.79 dBm
166,608 MHz 249,912 MHz 2,000 MHz 6.27458 GHz -43.80 dBm
249.912 MHz 333.216 MHz 2.000 MHz 6.27591 GHz -43.89 dBm

Power Rel
~42,77 db
-42.87 dB
-37.91dB
-36.04 d
-34.02 db
-38.21dB
-44.22 dB

30 dB

Plot on Channel 6345 MHz

Spectrum

ALimit
-2.77 dB
2,92 diy
994 d8

-16.04 dB

-14.02 dB

-11.15 dB
-4.26 dB
-4.30 dB

Spectrum Emission Mask

Standard: None

Peak Power 0.33 dBm

RBW 2.000 MHz

Range Low Range U, RBW Frequen
-330.912 MHz -248.184 MHz 2,000 MHz 5.93119 GHz
248,184 MHz | -165.456 MHz 2,000 MHz 5.03013 GHz
-165.456 MHz -83.728 MHz 2.000 MHz 65.01988 GHz
-83.728 MHz -82.728 MHz 2,000 MHz 6.10177 GHz
82.728 MHz 83.728 MHz 2,000 MHz 6.26B823 GHz2
83.728 MHz 165.456 MHz 2.000 MHz 6.34215 GHz
165.456 MHz 248,184 MHz 2,000 MHz 6.41062 GHz
248.184 MHz 330.912 MHz 2.000 MHz 65.43351 GHz

Power Abs

-42.43 dBm
-42,20 dBm
-36.28 dbm
-34.69 dbm
-32.02 dBm
-34.92 dBm
-41.75 dBm
-45.14 dBbm

Power Rel ALimit
42,76 cb -2.76 db
-42.53 dB -2.86 dB
-36.61 B -8.65 dB
-35.02 dB -15.02 db
-32.35cb -12,35db
-35.25dB -8.06 db
-42.08 di -4,05 dB
45,47 db A7 dB

SGL Count 100/100

Ref Level 20.00 dBm

oOffset 36,57 di

Mode Auto Sweep

Plot on Channel 6665 MHz

Spectrum

Ref Level 20,00 d&m
SGL Count 100/100

Offset 36.64 d@

Mode Auto Sweep

(@ 1Rm AvgPwr

[®1=m Avarwr

Limit ¢heck PABS L heck PABS
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-50 d <50 d
-60 di -60 d
-70 def =70 der

CF 6.345 GHz

1001 pts

Span 657.408 MHz

CF 6.665 GHz

1001 pts

Span 662.784 MHz

Spectrum Emission Mask

Peak Power 0.09 dBm

Standard: None

RBW 2.000 MHz

Range Low Range U, RBW Frequen Power Abs
-328.704 MHz -246.528 MHz 2,000 MHz 6.09223 GHz -42.19 dBm
246,508 MHz | -164.352 MHz 2,000 MHz 6.00880 GHz -42,27 dBm
-164.352 MHz -83.176 MHz 2.000 MHz 65.18098 GHz -37.02 dbm
-83.176 MHz -82.176 MHz 2,000 MHz 6.26232 GHz -33.31 dbm
82.176 MHz 83.176 MHz 2,000 MHz 6.42768 GHz2 -31.95 dBm
83.176 MHz 164.352 MHz 2.000 MHz 6.50242 GHz -36.80 dBm
164,352 MHz 246,528 MHz 2,000 MHz 6.50120 GHz -43,01 dBm
246.528 MHz 328.704 MHz 2.000 MHz 6.59251 GHz -43.06 dBm

Power Rel
42,26 cb
-42.36 dB
37,10 dB
-33.40 dB
-32.04cb
-36.89 db
-43.10 dB

15 ci

ALimit
-2.28 db
2.41 dB.
9.14 dB

-13.40 dB

-12.04 dB
-4.57 dB
-3.15 dB.
-3.15 dB

Spectrum Emission Mask.

Standard: None

Peak Power 0.05 dBm

RBW 2.000 MHz

Range Low Range U RBW Frequen
-331.392 MHz -248.544 MHz 2,000 MHz 6.41215 GHz
248,544 MHz | -1656096 MHz 2,000 MHz 6.41670 GHz
-165.696 MHz -83,848 MHz 2.000 MHz 6.50030 GHz
-83.848 MHz -82 848 MHz 2,000 MHz 6.58165 GHz
82.848 MHz 83,848 MHz 2,000 MHz 6.74835 GHz
83.848 MHz 165.696 MHz 2.000 MHz 6.83036 GHz
165.606 MHz 248 544 MHz 2,000 MHz 6.21321 GHz
248.544 MHz 331,392 MHz 2.000 MHz 65.91785 GHz

Power Abs
43,22 dbm
-43.27 dBm
-36.87 dBm
-35.05 dbm
-35.03 dbm
-41,60 dbm
-42.99 dBm
-42,98 dBbm

Power Rel ALimit
43,27 cb -3.27 db
-43.32 dB -3.37 dB
-36.92 dB 5,02 dB
-35.10dB -15.10dB
-35.08 cb -15.08 cb
41,65 dB -13.69 db
-43.04 dB -3.09 dB
43,03 db 03 dB

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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Plot on Channel 6825 MHz
(Spectram ) =)

Ref Level 20,00 dBm  Offset 37.08 d Mode Auto Sweep
SGL Count 100/100

(@ 1Rm avapwr
Limit ¢heck PABS
10 dBm20
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<6 dom— E— =
-50 di
-60 d
70 dey
CF 6.825 GHz 1001 Els SEan 663.36 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.04 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
~331.680 MHz 248760 MHz 2,000 MHz 6.57458 GHzZ ~42.07 dBm ~42.10 dB -2.10 0B
-248.760 MHz -165.840 MHz 2,000 MHz 6.57724 GHz -42.09 dBm -42.13 dB -2.28 dB
-165.640 MHz | -83.920 MHz 2,000 MHz 6.65943 GHz -37.32 dbm -37.36 dB -5.33 db
-82.020 MHz | -82.920 MHz 2,000 MHz 5.74158 Ghz -35.04 dBm -35.08 dB -15.08 dB
82,920 MHz 83,920 MHz | 2,000 MHz 690842 GHz -33.87 dBm -33.91 0B -13.51 0B
83920 MHz | 165,840 MHz | 2,000 MHz 6.98318 GHz -37.92 dBm -37.96 dB -10.71dB
165.840 MHz 248,760 MHz 2,000 MHz 7.07343 GHz -44.57 dBm -44.61 dB -4,66 dB
248.760 MHz | 331680 MHz 2,000 MHz 7.07542 GHz -44.51 dBm -4.55 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

EUT Mode

802.11ax HE160 996RU67

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Plot on Channel 6665 MHz

Spectrum nél Spectrum Ev'-l
Ref Level 20,00 dém  Offset 36.38 db Mode Auto Sweep Ref Level 11.08 dém  Offset 22.08 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1rm AvgPwr [®1=m Avarwr
Limit ¢heck PABS heck PAES
10 dBm2e
0 di ‘ |
“nd | ! MJ{“\J l _
-20 dem — i [" 1 i
] — T \ -
-30 dBm: 1 = 45 — !
) 4 S04 MMMWMM
——] R R——— et i, |
S0 -60 dBm
-60 d 70 dB
-70 de| -0 dB
CF 6.025 GHz 1001 pts Span 666.432 MHz CF 6.185 GHz 1001 pts Span 661.824 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 0.49 dBm RBW 2.000 MHz Peak Power 0.35 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-333.216 MHz | -245,312 MHz 2,000 MHz 5.76008 GHz 43,57 dbm ~4.,06 db ~4.06 db -330.812 MHz | -248.184 MHz 2,000 MHz 5.93648 GHz -53.68 cbm 54,03 cb -14.04 cb
-249.912 MHz -166.608 MHz 2.000 MHz 5.77542 GHz -44.00 dBm -44.50 dB -4.54 dB -248.184 MHz -165.456 MHz 2.000 MHz 5.93913 GHz -52.76 dBm -53.12 dB -13.45 dB
-166,608 MHz -84,304 MHz 2,000 MHz 5.94036 GHz -34.90 dBm -35,39 dB -15,36 dB -165.456 MHz -83,728 MHz 2,000 MHz 6.10094 GHz -34.60 dBm -34.95 B -14.92 dB
-84,304 MHz -83,304 MHz 2,000 MHz 5.94120 GHz -33.54 dbm -34,04dB -14.04d -83.728 MHz -82,728 MHz 2,000 MHz 5.10177 GHz -33.02 dbm -33.38 dB -13.38 dB
63,304 MHz 84,304 MHz 2,000 MHz 5.10880 GHz 42,02 dbm -42,51 db -22,51dp 82.728 MHz 83,728 MHz 2,000 MHz 5.266823 GHz 43,68 dbm 44,04 B -24.04 cb
84.304 MHz | 166.608 MHz 2,000 MHz 6.18191 GHz -43,08 dbm -43,57 db -16,52 dB 83.728 MHz | 165.456 MHz 2,000 MHz 5.33551 GHz -42,34 dBm 42,70 dB -16.16 dB
166.608 MH2 249,912 MHz 2.000 MHz 6.27458 GH2 -44.64 dBm -45.14 dp -5.18 d8 165.456 MH2 248,184 MHz 2.000 MHz 6.41962 GHZ -52.26 dBm 52,61 dB -14.58 dB
249.912 MHz | 333.216 MHz 2,000 MHz 6.29657 GHz -44.56 dBm 05 di -5.05 dB 248.184 MHz | 330,912 MHz 2,000 MHz 6.43351 GHz -54.56 dBm 54.91 db 91 dB

Plot on Channel 6825 MHz

Spectrum Ev'-l Spectrum Ev'-l
Ref Level 20,00 dém  Offset 36.72 db Mode Auto Sweep Ref Level 20,00 dem  Offset 37.16 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1rm AvgPwr [®1=m Avarwr
Limit ¢heck PABS L heck PABS
10 dBm2e 10 dBy
0 di T 0 dam |
-10 d -10 d ‘
-20 dBm — -20 dBm — ql.ﬂm.-lh% m —
-30 dem _— ; -30 dem ; i ‘ =
401 dom — -40-dbm —
=50 di <50 d
-60 d 60 d
70 de -70 dei
CF 6.665 GHz 1001 pts Span 662.784 MHz CF 6.825 GHz 1001 pts Span 663.36 MHz
Spectrum Emission Mask Standard: None 8pectrum Emission Mask Standard: None
Peak Power -0.23 dBm RBW 2.000 MHz Peak Power 0.04 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range Uj RBW Frequen Power Abs Power Rel ALimit
-331.352 MHz | -248.5%% MHz 2,000 MHz 5.33583 GHz 44,31 dbm ~44.08 cb ~4.08 db -331.680 MHz | -248,760 MHz 2,000 MHz 657392 GHz -43,45 dbm -43.53 cb -3.53 db
-248.544 MHz -165.696 MHz 2.000 MHz 6.41679 GHz -44.38 dBm -44.15 db -4.20 dB -248.760 MHz =165.840 MHz 2.000 MHz 6.57657 GHz -43.51 dBm -43.55 dB -3.60 dB
-165.636 MHz -93.846 MHz 2,000 MHz 6.58082 GHz -34.02 dBm 3379 dB -13.76 dB -165.840 MHz -83,920 MHz 2,000 MHz 6.74075 GHz -33.93 dbm -33.97 dB -13.54 dB
-83,848 MHz -82,848 MHz 2,000 MHz 556165 GHz -32.88 dbm 32,65 dB -12.65 db -93.920 MHz -82,920 MHz 2,000 MHz 5.74158 GHz -32,65 dbm 32,69 db -12,60 db
62,649 MHz 83,848 MHz 2,000 MHz 5.74835 GHz 42,32 dbm 42,16 B 22,16 b 82.920 MHz 63,820 MHz 2,000 MHz 5.30842 GHz 41,33 dbm 41,35 B 21,36 B
83.648 MHz | 165.696 MHz 2,000 MHz 5.83036 GHz 43,71 dbm 43,48 db -15.51db 83.920 MHz | 165,840 MHz 2,000 MHz 599051 GHz 42,57 dbm 42,610 -14.64 dB
165.696 MH2 248,544 MHz 2.000 MHz 6.91321 GH2 -43.10 dBm -42.87 dB -2.92 dB 165.840 MH2 248,760 MHZ 2.000 MHz 7.07343 GH2 -45.22 dBm -45.26 dB. -5.31dB
248,544 MHz | 331,392 MHz 2,000 MHz 699540 GHz -43,08 dBbm 85 db -2.85 di: 248.760 MHz 331,680 MHz 2,000 MHz 7.07608 GHz -45,18 dBbm 45,22 db 22 di.

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

EUT Mode

802.11ax HE160 996RUS67

Plot on Channel 6345 MHz

Ref Level 20.00 dem Offset 36,65 d@

SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6825 MHz

Ref Level 20.00 dem Offset 37.16 d@ Mode Auto Sweep

SGL Count 100/100

1001 pts

[@1Rm AvgPwr e rem avarwr
Limit gheck PABS Limit §heck PABS
10 dBr20 10 dBms
od ‘ 0 dam ‘ |
-10 d | -10 dem: | J P “
. ] \
20 dam L Ir\r«.”nﬂu'.w _ 20 dom _ it W —
30 dem S M -30 dém e f e
P - J | - sl S - e
-50 d <50 dem:
&0 d -50 dem
70 de 70 dBm
CF 6.345 GHz Span 657.408 MHz CF 6.825 GHz 1001 pts Span 663.36 MHz

Spectrum Emission Mask Standard: None

Peak Pow 28 dBm
Range Low Range U, RBW Frequen
-328.704 MHz -246.528 MHz 2,000 MHz 6.09683 GHz
246,508 MHz | -164.352 MHz 2,000 MHz 6.00880 GHz
-164.352 MHz -83.176 MHz 2.000 MHz 6.18230 GHz
-83.176 MHz -82.176 MHz 2,000 MHz 6.26232 GHz
82.176 MHz 83.176 MHz 2,000 MHz 6.42768 GHz2
83.176 MHz 164.352 MHz 2.000 MHz 6.42851 GHz
164,352 MHz 246,528 MHz 2,000 MHz 6.50120 GHz
246.528 MHz 328.704 MHz 2.000 MHz 65.63393 GHz

RBW 2.000 MHz

Power Abs

.57 dbm
-43.97 dBm
-43,32 dBbm
-42,39 dbm
-31.50 dbm
-33.26 dbm
-44.08 dBm
-43.96 dBbm

Power Rel ALimit
-43,68 db 69 dib
-43.70 dB -3.74 d8
-43.04 dB -15.21d8
-42,11d8 -22,11d8
-31.22 dp -11.22 db
-32,98 db -12,95 db
-43.80 dB -3.85d8
43,68 db -3.68 dB

Spectrum Emission Mask Standard: None

Peak Pow .60 dBm RBW 2.000 MHz

ange Low Range U, RBW Frequen Power Abs Power Rel ALimit
-331.680 MHz | -248.760 MHz 2,000 MHz 657581 GHz .75 dim 43,35 cb .35 dbs
-248.760 MHz -165.840 MHz 2.000 MHz 6.57657 GHz -42.82 dBm -43.43 dB -3.47 dB
-165.840 MHz -83,920 MHz 2,000 MHz 6.65949 GHz -41,48 dBm 42,09 dB -14.12 dB
-83.920 MHz 82,920 MHz 2,000 MHz 5.74158 GHz -40,36 dbm -40.96 db -20.96 db
82.920 MHz 83,920 MHz 2,000 MHz 5.30842 GHz -33.36 dbm -33.36 b -13.36 b
83.920 MHz | 165.840 MHz 2,000 MHz 6.97918 GHz -38.90 dbm -39.50 B -12.64 dB
165.840 MHz 248,760 MHz 2.000 MHz 7.07343 GH2 -44.84 dBm -45.44 dB -5.49 dB
248.760 MHz | 331,680 MHz 2,000 MHz 7.07807 GHz -44.95 dBm 45,55 db S.55 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

MIMO <Ant. 1+2(2)>

EUT Mode

802.11ax HE160 FullRU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum nél Spectrum Ev'-l
Ref Level 20,00 dém  Offset 36.20 db Mode Auto Sweep Ref Level 11.00 dBm  Offset 22.00 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1rm AvgPwr [®1=m Avarwr
Limit ¢heck PABS heck PAES
10 dBm2e
=} “I
od |
0 _ L
20 dBm et 1 Bt
_— I I —
-30 dem =40 X — -
o s S
BRAL U —— ] || 50 e = T
-50 d -60 dBm
-60 d 2048
-70 de| -80 dB
CF 6.025 GHz 1001 pts Span 664.896 MHz CF 6.185 GHz 1001 pts Span 663.36 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 0.65 dBm RBW 2.000 MHz Peak Power 0.6+ dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-332.448 MHz | -245.336 MHz 2,000 MHz 5.77267 GHz -40.22 obm -40.,67 db -0.67 db -331.680 MHz | -248.760 MHz 2,000 MHz 5.93183 GHz 47,12 dbm 47,76 cb -7.76 ob
-249.336 MHz -166.224 MHz 2.000 MHz 5.77666 GHz -40.17 dBm -40.82 dB -0.96 d& -248.760 MHz -165.840 MHz 2.000 MHz 5.97107 GHz -41.98 dBm -42.63 db -7.67 dB
-166.224 MHz 84,112 MHz 2,000 MHz 5.85911 GHz -34.65 dBm -35,29 dB -7.33dB -165.840 MHz -83,920 MHz 2,000 MHz 6.02882 GHz -35.48 dBm -36.13 dB 5,07 dB
-84.112 MHz 83,112 MHz 2,000 MHz 5.94139 GHz -34.04 dbm -34.69 d -14.69 d -83.920 MHz 82,920 MHz 2,000 MHz 5.10158 GHz -34.56 dbm -35.21dB -15.21dB
83.112 MHz 84,112 MHz 2,000 MHz 5.10861 GHz -33.67 dbm -34,32 db -14,32 db 82.920 MHz 83,920 MHz 2,000 MHz 5.26842 GHz -34,34 dbm 34,92 b -14.32 b
84,112 MHz | 166,224 MHz 2,000 MHz 56.17754 GHz -34.75 dbm -35,40 db -8.73 dB 83.020 MHz | 165.840 MHz 2,000 MHz 5.33719 GHz -40.51 dbm 41,15 0B -14.48 dB
166.224 MH2 249,336 MHz 2.000 MHz 6.27400 GH2 -42.07 dBm -42.71d8 -2.76 d8 165.840 MHz 248,760 MHz 2.000 MHz 6.41817 GH2 -50.17 dBm -50.82 dB -13.07 d&
240,336 MHz | 332,448 MHz 2,000 MHz 6.27533 GHz -42,19 dBbm 84 dp 2,84 d8 248.760 MHz | 331,680 MHz 2,000 MHz 6.43675 GHz -52,26 dBbm 52,90 db S0 dB

Plot on Channel 6345 MHz

Plot on Channel 6665 MHz

Spectrum Ev'-l Spectrum Ev'-l
Ref Level 20.00 dém  Offset 36.58 db Mode Auto Sweep Ref Level 20,00 dem  Offset 36.57 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr [@1em AvaPwr
g af
Limit ¢heck PABS L heck PABS
10 dBm2e 10 dBy
0d __l o dem: — |
I 1
-20 dem \ — Y - f=——
30 dem — : B ‘ =
7, RS . S — L]
[~ e —
=50 di <50 d
-60 d 60 d
70 de -70 dei
CF 6.345 GHz 1001 pts Span 659.136 MHz CF 6.665 GHz 1001 pts Span 662.784 MHz
Spectrum Emission Mask Standard: None 8pectrum Emission Mask Standard: None
Peak Power 1.12 dBm RBW 2.000 MHz Peak Power -0.40 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-320.568 MHz | -247.176 MHz 2,000 MHz 5.05743 GHz -40.57 obm 41,70 cb -1.70 db -331.352 MHz | -248,54% MHz 2,000 MHz 5.41612 GHz -43,38 dbm EEEEED -2.58 db
-247.176 MHz -164.784 MHz 2.000 MHz 6.00815 GHz -40.50 dBm -41.62 db -1.67 dB -248.544 MHz =165.696 MHz 2.000 MHz 6.41679 GHz -43.40 dBm -43.01 dB -3.05 dB
-164.784 MHz -83,392 MHz 2,000 MHz 6.18716 GHz -33.02 dBm 3414 0B -6.82 dB -165.696 MHz -83.848 MHz 2,000 MHz 6.50696 GHz -37.39 dBm -36.99 B 9,74 dB
-83,392 MHz 82,392 MHz 2,000 MHz 526211 GHz -31.98 dbm -33.11dB -13.11dB -93.848 MHz -82,848 MHz 2,000 MHz 556165 GHz -35.13 dbm -34.74 dB -14.74 dB
62,332 MHz 83,332 MHz 2,000 MHz 5.42788 GHz -32.42 dbm -33.55¢cb -13.55cb 82.648 MHz 63,848 MHz 2,000 MHz 5.74835 GHz -34.37 dbm -33.57 cB -13.57 b
83,352 MHz | 164.784 MHz 2,000 MHz 5650019 GHz -37.44 dbm -38.56 db -11.51dB 83.848 MHz | 165,696 MHz 2,000 MHz 682171 GHz -37.98 dbm -37.59 dB -10.46 db
164.784 MH2 247,176 MHz 2.000 MHz 6.59119 GH2 -43.17 dBm -44.30 dB -4.44 dB 165.696 MH2 248,544 MHZ 2.000 MHz 6.91321 GH2 -42.78 dBm -42.39 dB -2.43 dB
247.176 MHz | 326,568 MHz 2,000 MHz 6.59580 GHz -43,13 dBbm 26 db -4.26 dB 248.544 MHz 331,392 MHz 2,000 MHz 6.91454 GHz -42,78 dBbm 42,38 db 38 dB
TEL : 886-3-327-3456 Page Number 1 A2-47 of 50
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Plot on Channel 6825 MHz
(Spectram ) =)

Ref Level 20.00 dém  Offset 36,98 d Mode Auto Sweep
SGL Count 100/100

(@ 1Rm avapwr
Limit ¢heck PABS
10 dBm2e
Od —T= =
e |‘ w
-20 dem — ]‘ ]' —
-30 dem — = f } =
-50 di
-60 d
70 dey
CF 6.825 GHz 1001 Els SEBII 660.864 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.28 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-330.432 MHz | -247.92% MHz 2.000 MHz 6.5735+ GHz ~42.76 dBm -43,05 dB -3.05 0B
-247.824 MHz -165.216 MHz 2,000 MHz 6.57751 GHz -42.88 dbm -43.17 dB -3.21dB
-165.216 MHz | -83.608 MHz 2,000 MHz 6.66410 GHz -37.40 dBbm -37.63 dB -10.11dB
-83.608 MHz | -82.608 MHz 2,000 MHz 6.74189 GHz -34.39 dbm
82,608 MHz 83,608 MHz 2.000 MHz 6.90811 GHz -34.02 dBm
83,608 MHz | 165,216 MHz 2,000 MHz 5.98259 GHz -38.62 dbm
165.216 MHz 247,824 MHz 2,000 MHz 7.07249 GHz -45.04 dBm
247,824 MHz | 330.432 MHz 2,000 MHz 7.07315 GHz -45.01 dbm

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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EUT Mode

802.11ax HE160 996RU67

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum nél Spectrum Ev'-l
Ref Level 20,00 dm  Offset 36.25 db Mode Auto Sweep Ref Level 11.05 dem  Offset 22.05 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1rm AvgPwr [®1=m Avarwr
Limit ¢heck PABS heck PAES
10 dBm2e
0 di ‘ | I
o ”f | W@mﬂ .
20 dem 1 Lkllrw\nfn hyakih — \ —~—
-30 dBm: — = J;l [L == —_ - L o -
— = i s0d P
P N e S
S0 -60 dBm
-60 d 2048
-70 de| -0 dB
CF 6.025 GHz 1001 pts Span 664.896 MHz CF 6.185 GHz 1001 pts Span 663.36 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 0.40 dBm RBW 2.000 MHz Peak Power 0.70 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-332.448 MHz | -245.336 MHz 2,000 MHz 5.77267 GHz -43,38 cbm ~43,78 db -3.78.db -331.680 MHz | -248.760 MHz 2,000 MHz 5.93382 GHz -53.85 dbm 54,55 cb -14.55 cb
-249.336 MHz -166.224 MHz 2.000 MHz 5.77600 GHz -43.38 dBm -43.78 dB -3.82d8 -248.760 MHz -165.840 MHz 2.000 MHz 5.94122 GHz -52.91 dBm -53.60 dB -14.32 dB
-166.224 MHz 84,112 MHz 2,000 MHz 5.85911 GHz -40.64 dBm 41,04 dB -13.07 dB -165.840 MHz -83,920 MHz 2,000 MHz 6.10075 GHz -34.29 dBm -34.99 dB -14.96 dB
-84.112 MHz 83,112 MHz 2,000 MHz 5.94139 GHz -32.08 dbm -32,48 dB -12,48 d -83.920 MHz 82,920 MHz 2,000 MHz 5.10158 GHz -33.00 dBm -33.69 db -13.69 db
83.112 MHz 84,112 MHz 2,000 MHz 5.10861 GHz -32.30 dbm -39,70 db -19,70 db 82.920 MHz 83,920 MHz 2,000 MHz 5.26842 GHz -45,84 dbm 45,53 cb -26.53 cb
84,112 MHz | 166,224 MHz 2,000 MHz 56.17487 GHz -38.87 dbm -39,27 db -12,86 dB 83.020 MHz | 165.840 MHz 2,000 MHz 5.33985 GHz -45.85 dbm -46.55 db -19.62 db
166.224 MH2 249,336 MHz 2.000 MHz 6.27400 GH2 -44.65 dBm -45.05 dB -5.10 d8 165.840 MHz 248,760 MHz 2.000 MHz 6.43077 GH2 -57.29 dBm -57.99 dB -18.42 dB
240,336 MHz | 332,448 MHz 2,000 MHz 5.29993 GHz -44,53 dBbm 93 dB -4.93 dB 248.760 MHz | 331,680 MHz 2,000 MHz 6.43476 GHz -57.54 dBm 58.23 db 23 di
Spectrum Ev'-l Spectrum Ev'-l
Ref Level 20,00 dém  Offset 36.52 db Mode Auto Sweep Ref Level 20,00 dem  Offset 37.03 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1rm AvgPwr [®1=m Avarwr
Limit ¢heck PABS L heck PABS
10 dBm2e 10 dBy
0 di 0 dam
N | i
-10 d } -10 d
-20 dem — — -20 dém
30 dBm e | ' \ B 30 dBm L
T / [ ~ 1
40-dg = - = -40-dbm
=50 di <50 d
-60 d 60 d
70 de -70 dei
CF 6.665 GHz 1001 pts Span 662.784 MHz CF 6.825 GHz 1001 pts Span 660.864 MHz
Spectrum Emission Mask Standard: None 8pectrum Emission Mask Standard: None
Peak Power -0.91 dBm RBW 2.000 MHz Peak Power -0.14 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-331.352 MHz | -248.5%% MHz 2,000 MHz 5.33526 GHz ~44,35 dbm EEECED -3.48 ob -330.432 WMHz | -247.624 MHz 2,000 MHz 657552 GHz 43,57 dbm EEREED -3.43 db
-248.544 MHz -165.696 MHz 2.000 MHz 6.41679 GHz -44.46 dBm -43.54 db -3.50 dB -247.824 MHz =165.216 MHz 2.000 MHz 6.57751 GHz -43.72 dBm -43.58 dB -3.63 dB
-165.636 MHz -93.846 MHz 2,000 MHz 6.58082 GHz -35.64 dBm 3472 dB -14.69 dB -165.216 MHz -83,608 MHz 2,000 MHz 6.74106 GHz 34,47 dBm 34,33 B -14.29 dB
-83,848 MHz -82,848 MHz 2,000 MHz 556165 GHz -34,32 dbm -33.41dB -13.41dB -93.608 MHz -82,608 MHz 2,000 MHz 5.74189 GHz -33.24 dbm -33.10dB -13.10dB
62,649 MHz 83,848 MHz 2,000 MHz 5.74835 GHz 42,85 dbm 41,95 cB 21,35 db 82.608 MHz 63,600 MHz 2,000 MHz 5.30811 GHz 41,74 dbm 41,50 cB -21.60 db
83.648 MHz | 165.696 MHz 2,000 MHz 5.83036 GHz 43,72 dbm 42,81 0B -14.84 dB 83.608 MHz | 165,216 MHz 2,000 MHz 5.98988 GHz -42.56 dBm 42,42 dB -14.45 db
165.696 MH2 248,544 MHz 2.000 MHz 6.91321 GH2 -43.23 dBm -42.31 dB. -2.36 dB 165.216 MH2 247 824 MHZ 2.000 MHz 7.07249 GH2 -45.28 dBm -45.14 dB -5.18 dB
248,544 MHz | 331,392 MHz 2,000 MHz 692846 GHz -43,16 dBbm 25 di -2.25 di 247.624 MHz 330,432 MHz 2,000 MHz 7.07315 GHz -45,30 dBm 45,16 o 16 dB

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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EUT Mode

802.11ax HE160 996RUS67

Plot on Channel 6345

Spectr

MHz

Plot on Channel 6825 MHz

Sp

rum

Ref Level 20.00 dBm  Offset 36.63 dB Mode Auto Sweep Ref Level 20,00 dBm  Offset 37.03 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm AvgPwr e rem avarwr
Limit gheck PABS Limit §heck PABS
10 dBr20 10 dBr28
od ‘ 0 dam ‘
-10 d J o -10 dem: )'l ‘
T | \
20 dem — ﬂhlﬁp‘,‘ 1\; 0 — 20 dbm — N’IIJJMIF IUM _
-30 dem T j | . 30 dom | J | — i
L S— — — =0 N B m——— — —]
-50 d <50 dem:
&0 d -50 dem
70 de 70 dBm
CF 6.345 GHz 1001 pts Span 659.136 MHz CF 6.825 GHz 1001 pts Span 660.864 MHz

Spectrum Emission Mask

Standard: None

Spectrum Emission Mask

Standard: None

Peak Power 0.83 dBm RBW 2.000 MHz Peak Power 0.51 dBm RBW 2.000 MHz
Range Low Range U, RBW Frequen Power Abs Power Rel ALimit nge Low Range U, RBW Frequen Power Abs Power Rel ALimit
-320.568 MHz | -247.176 MHz 2,000 MHz 6.08761 GHz -43,44 obm ~#4,27 db 4,27 db -330.432 MHz | -247.824 MHz 2,000 MHz 557024 GHz -43,45 dbm EEEEED -3.59 dh
-247.176 MHz -164.784 MHz 2.000 MHz 6.00815 GHz -43.64 dBm -44.47 dB -4.52 dB -247.824 MHz -165.216 MHz 2.000 MHz 6.57751 GHz -43.65 dBm -44.15 db -4.20 dB
-164.784 MHz -83,392 MHz 2,000 MHz 6.18783 GHz -40.84 dBm 41,67 dB -14.42 dB -165.216 MHz -83,608 MHz 2.000 MHz 6.67073 GHz -41,60 dBm 42,11 0B -15.18 dB
-83,392 MHz 82,392 MHz 2,000 MHz 526211 GHz -40,76 dbm 41,61 d8 -2161d8 -93.608 MHz -82,608 MHz 2,000 MHz 5.74189 GHz -41,56 dbm 42,06 db 22,06 db
62,332 MHz 83,332 MHz 2,000 MHz 5.42788 GHz -32.65 dbm -33,48 db -13,48 db 82.608 MHz 83,608 MHz 2,000 MHz 5.30811 GHz -32.25 dbm -32.76 b -12,76 b
83,352 MHz | 164.784 MHz 2,000 MHz 5.42872 GHz -33.75 dbm -34.59 db -14.56 db 83.608 MHz | 165.216 MHz 2,000 MHz 5.97330 GHz -39.85 dbm -40.36 db -14.02 db
164.784 MH2 247,176 MHz 2.000 MHz 6.59119 GH2 -43.88 dBm -44.71 dB -4.86 dB 165.216 MHz 247,824 MHz 2.000 MHz 7.07249 GH2 -45.25 dBm -45.76 dB. -5.81dB
247.176 MHz | 326,568 MHz 2,000 MHz 659448 GHz -43.91 dBbm 44,74 dB 4,74 dB 247.024 MHz | 330432 MHz 2,000 MHz 7.07315 GHz -45.26 dBm -45.77 db -5.77 db
—_ —_—
( )i ) v ( )i we
Dat 1.aUL.2024 01 2 Dat 7.JUL. 202

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix B. AC Conducted Emission Test Results

Temperature : 22.3~24.7C
Relative Humidity : (40.4~48.9%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number : B1 of B4
FAX: 886-3-327-0855



Report No. FR470121G

EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
80+
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m -
o e
£ 50 P
s *1, -
>
3
40+
T ¢
30+ L 2
20+
10T
0 } } } —+—+— } } +—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) (dBuV) (dB) (dB)
0.156750 45.07 65.63 20.56 | L1 OFF 19.9
0.156750 22.83 55.63 3280 | L1 OFF 19.9
0.280500 33.77 60.80 27.03 | L1 OFF 19.9
0.280500 17.31 50.80 3349 | L1 OFF 19.9
0.357000 29.72 58.80 29.08 | L1 OFF 19.9
0.357000 14.83 48.80 33.97 | L1 OFF 19.9
11.851170 35.97 60.00 24.03 | L1 OFF 20.1
11.851170 29.83 50.00 20.17 | L1 OFF 20.1
12.455250 42.96 60.00 17.04 | L1 OFF 20.1
12.455250 38.05 50.00 1195 | L1 OFF 20.1
12.856560 46.40 60.00 13.60 | L1 OFF 20.1
12.856560 39.95 50.00 10.05 | L1 OFF 20.1
13.559910 43.97 60.00 16.03 | L1 OFF 20.1
13.559910 41.15 50.00 8.85 | L1 OFF 20.1
14.577000 41.20 60.00 18.80 | L1 OFF 20.1
14.577000 33.52 50.00 16.48 | L1 OFF 20.1
15.220500 38.26 60.00 21.74 | L1 OFF 20.1
15.220500 31.11 50.00 18.89 | L1 OFF 20.1
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EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
100 T
90T
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m -
© - el - S
£ 504 L S
s L -
>
3
40+
T *
30+ 2
20+
10T
0 } } } +— } } } +—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.156750 22.89 55.63 32.74 | N OFF 19.9
0.156750 45.43 65.63 20.20 | N OFF 19.9
0.278250 18.84 50.87 32.03 | N OFF 19.9
0.278250 34.10 60.87 26.77 | N OFF 19.9
0.343950 17.36 49.11 31.75 | N OFF 19.9
0.343950 30.47 59.11 28.64 | N OFF 19.9
11.850540 30.88 50.00 19.12 | N OFF 20.1
11.850540 36.87 60.00 23.13 | N OFF 20.1
12.553890 38.96 50.00 11.04 | N OFF 20.1
12.553890 43.94 60.00 16.06 | N OFF 20.1
12.947190 39.73 50.00 10.27 | N OFF 20.1
12.947190 45.75 60.00 1425 | N OFF 20.1
13.558470 40.38 50.00 9.62 | N OFF 20.1
13.558470 43.51 60.00 16.49 | N OFF 20.1
14.540010 32.98 50.00 17.02 | N OFF 20.1
14.540010 39.89 60.00 20.11 | N OFF 20.1
17.167290 24.65 50.00 25.35 | N OFF 20.2
17.167290 31.25 60.00 28.75 | N OFF 20.2
20.746680 25.20 50.00 24.80 | N OFF 20.2
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20.746680 | 32.68 | — ] 6000] 2732[N [OFF [ 20.2]
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Appendix C.Radiated Spurious Emission Test Data

Temperature : 21.0~23.4°C
Test Engineer : Daniel Lee, Quentin Liu and Bigshow Wan
Relative Humidity : 47.0~58.0%
TEL: 886-3-327-0868 Page Number : C1 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

C1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna | Modulation @ Channel Frequency RU Remark
(GHz) Rate

Mode 1 = U-NII-5 | 5.925-6.425 1+2 802.11a 1 5955 6Mbps - -

Mode 2 = U-NII-5 | 5.925-6.425 1+2 802.11a 49 6195 6Mbps - -

Mode 3 = U-NII-5 | 5.925-6.425 1+2 802.11a 93 6415 6Mbps - -
802.11ax

Mode 4 = U-NII-5 | 5.925-6.425 1+2 1 5955 MCSO0 Full RU -
HE20
802.11ax

Mode 5 = U-NII-5 | 5.925-6.425 1+2 1 5955 MCSO | Partial_106/53RU -
HE20
802.11ax

Mode 6 = U-NII-5 | 5.925-6.425 1+2 49 6195 MCSO0 Full RU -
HE20
802.11ax

Mode 7 = U-NII-5 | 5.925-6.425 1+2 93 6415 MCSO0 Full RU -
HE20
802.11ax

Mode 8 = U-NII-5 | 5.925-6.425 1+2 3 5965 MCSO0 Full RU -
HE40
802.11ax

Mode 9 = U-NII-5 | 5.925-6.425 1+2 3 5965 MCSO | Partial_242/61RU -
HE40
802.11ax

Mode 10 = U-NII-5 5.925-6.425 1+2 51 6205 MCSO0 Full RU -
HE40
802.11ax

Mode 11 = U-NII-5 5.925-6.425 1+2 91 6405 MCSO0 Full RU -
HE40

TEL: 886-3-327-0868 Page Number : C2 of C88
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FCC RADIO TEST REPORT

Report No. : FR470121G

Band Data
Mode Band Antenna | Modulation | Channel | Frequency RU Remark
(GHz) Rate

802.11ax

Mode 12 = U-NII-5 | 5.925-6.425 1+2 7 5985 MCSO0 Full RU -
HES80
802.11ax

Mode 13 = U-NII-5 | 5.925-6.425 1+2 7 5985 MCSO | Partial_484/65RU -
HES80
802.11ax

Mode 14 | U-NII-5 | 5.925-6.425 1+2 55 6225 MCSO0 Full RU -
HES80
802.11ax

Mode 15 U-NII-5 | 5.925-6.425 1+2 87 6385 MCSO0 Full RU -
HES80
802.11ax

Mode 16 = U-NII-5 | 5.925-6.425 1+2 15 6025 MCSO0 Full RU -
HE160
802.11ax

Mode 17  U-NII-5 | 6.425-6.525 1+2 15 6025 MCSO0 | Partial_996/67RU -
HE160
802.11ax

Mode 18 U-NII-5 | 6.425-6.525 1+2 47 6185 MCSO0 Full RU -
HE160
802.11ax

Mode 19  U-NII-5 | 6.425-6.525 1+2 79 6345 MCSO0 Full RU -
HE160

Mode 31  U-NII-7 | 6.525-6.875 1+2 802.11a 117 6535 6Mbps Full RU -

Mode 32 U-NII-7 | 6.525-6.875 1+2 802.11a 149 6695 6Mbps Full RU -

Mode 33  U-NII-7 | 6.525-6.875 1+2 802.11a 181 6855 6Mbps Full RU -

TEL: 886-3-327-0868 Page Number : C3 of C88
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 34  U-NII-7 = 6.525-6.875 1+2 802.11ax HE20 117 6535 MCSO | FullRU -
Mode 35 U-NII-7 = 6.525-6.875 1+2 802.11ax HE20 149 6695 MCSO | FullRU -
Mode 36  U-NII-7 = 6.525-6.875 1+2 802.11ax HE20 181 6855 MCSO | FullRU -
Mode 37  U-NII-7 = 6.525-6.875 1+2 802.11ax HE40 123 6565 MCSO | FullRU -
Mode 38 U-NII-7 = 6.525-6.875 1+2 802.11ax HE40 147 6685 MCSO | FullRU -
Mode 39 | U-NII-7 | 6.525-6.875 1+2 802.11ax HE40 179 6845 MCSO FullRU -
Mode 40 | U-NII-7 | 6.525-6.875 1+2 802.11ax HE8O 135 6625 MCSO FullRU -
Mode 41 | U-NII-7 | 6.525-6.875 1+2 802.11ax HE8O 151 6705 MCSO FullRU -
Mode 42 | U-NII-7 | 6.525-6.875 1+2 802.11ax HE8O 167 6785 MCSO FullRU -
Mode 43 | U-NII-7 | 6.525-6.875 1+2 802.11ax HE160 143 6665 MCSO FullRU -
TEL: 886-3-327-0868 Page Number : C4 of C88
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Report No. : FR470121G

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
Band
802.11a 1 5923.98 60.51 68.20 -7.69 H Avg. Pass -
Edge
1
802.11a 1 17865.00 47.92 74.00 -26.08 \% Peak | Pass - Harmonic
Band
802.11a 49 - - - - - - - -
Edge
2
802.11a 49 | 12390.00 44.85 74.00 -29.15 H Peak | Pass - Harmonic
Band
802.11a 93 - - - - - - - -
Edge
3
802.11a 93 | 12830.00 47.26 74.00 -26.74 H Peak Pass - Harmonic
802.11ax Band
1 5924.96 61.82 68.20 -6.38 H Avg. Pass Full RU
HE20 Edge
4
802.11ax
1 17865.00 46.97 74.00 -27.03 H Peak @ Pass Full RU Harmonic
HE20
802.11ax Band
1 5924.82 49.79 68.20 -18.41 H Avg. Pass | Partial_106/53RU
HE20 Edge
5
802.11ax
1 - - - - - - - Partial_106/53RU = Harmonic
HE20
802.11ax Band
6 49 - - - - - - - Full RU
HE20 Edge
TEL: 886-3-327-0868 Page Number . C5 of C88
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Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax
6 49 | 12390.00 45.35 74.00 -28.65 H Peak | Pass Full RU Harmonic
HE20
802.11ax Band
93 - - - - - - - Full RU
HE20 Edge
7
802.11ax
93 | 19245.00 37.49 74.00 -36.51 H Peak | Pass Full RU Harmonic
HE20
802.11ax Band
3 5925.00 64.51 68.20 -3.69 H Avg. Pass Full RU
HE40 Edge
8
802.11ax
3 17895.00 47.46 74.00 -26.54 H Peak | Pass Full RU Harmonic
HE40
802.11ax Band
3 5920.52 83.04 88.20 -5.16 H Peak | Pass | Partial_242/61RU
HE40 Edge
9
802.11ax
3 12410.00 45.09 74.00 -28.91 \% Peak = Pass @ Partial 242/61RU | Harmonic
HE40
802.11ax Band
51 - - - - - - - Full RU
HE40 Edge
10
802.11ax
51 | 12410.00 45.09 74.00 -28.91 \Y Peak @ Pass Full RU Harmonic
HE40
802.11ax Band
91 - - - - - - - Full RU
HE40 Edge
11
802.11ax
91 | 12810.00 47.58 74.00 -26.42 H Peak @ Pass Full RU Harmonic
HE40
TEL: 886-3-327-0868 Page Number . C6 of C88
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Report No. : FR470121G

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax Band
7 5920.80 65.32 68.20 -2.88 H Avg. Pass Full RU
HE80 Edge
12
802.11ax
7 17955.00 48.72 74.00 -25.28 \% Peak | Pass Full RU Harmonic
HES80
802.11ax Band
7 5918.20 65.79 68.20 -2.41 H Avg. Pass | Partial_484/65RU
HE80 Edge
13
802.11ax
7 - - - - - - - Partial_484/65RU | Harmonic
HE80
802.11ax Band
55 - - - - - - - Full RU
HE80 Edge
14
802.11ax
55 | 12450.00 45,58 74.00 -28.42 H Peak @ Pass Full RU Harmonic
HE80
802.11ax Band
87 - - - - - - - Full RU
HE80 Edge
15
802.11ax
87 | 12770.00 46.64 74.00 -27.36 \Y Peak @ Pass Full RU Harmonic
HE80
802.11ax Band
15 | 5891.08 66.19 68.20 -2.01 H Avg. Pass Full RU
HE160 Edge
16
802.11ax
15 | 12050.00 45,52 74.00 -28.48 \Y Peak @ Pass Full RU Harmonic
HE160
802.11ax Band
17 15 | 5892.48 65.49 68.20 -2.71 H Avg. Pass | Partial 996/67RU
HE160 Edge

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR470121G

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax
17 15 - - - - - - - Partial_996/67RU | Harmonic
HE160
802.11ax Band
47 - - - - - - - Full RU
HE160 Edge
18
802.11ax
47 | 12370.00 45.99 74.00 -28.01 \% Peak = Pass Full RU Harmonic
HE160
802.11ax Band
79 - - - - - - - Full RU
HE160 Edge
19
802.11ax
79 | 12690.00 45.97 74.00 -28.03 H Peak = Pass Full RU Harmonic
HE160
TEL: 886-3-327-0868 Page Number : C8 of C88
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Report No. : FR470121G

Freq. Level Limit Margin Peak
Mode | Modulation @ Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 117 - - - - - - - FullRU | Band Edge
31
802.11a 117 | 13070.00 46.92 74.00 -27.08 \% Peak Pass Full RU Harmonic
802.11a 149 - - - - - - - FullRU | Band Edge
32
802.11a 149 | 13390.00 47.78 74.00 -26.22 H Peak Pass Full RU Harmonic
802.11a 181 - - - - - - - FullRU | Band Edge
33
802.11a 181 | 20565.00 37.41 74.00 -36.59 \% Peak Pass Full RU Harmonic
TEL: 886-3-327-0868 Page Number : C9 of C88
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE20 | 117 - - - - - - - Full RU | Band Edge
34

802.11ax HE20 | 117 | 19605.00 40.26 74.00 -33.74 H Peak | Pass | FullRU = Harmonic

802.11ax HE20 | 149 - - - - - - - Full RU | Band Edge
35

802.11ax HE20 | 149 | 13390.00 47.70 74.00 -26.30 H Peak | Pass | FullRU = Harmonic

802.11ax HE20 | 181 - - - - - - - Full RU | Band Edge
36

802.11ax HE20 | 181 | 20565.00 37.02 74.00 -36.98 H Peak | Pass | FullRU Harmonic

802.11ax HE40 = 123 - - - - - - - Full RU | Band Edge
37

802.11ax HE40 | 123 | 13130.00 47.20 74.00 -26.80 H Peak | Pass | FullRU  Harmonic

802.11ax HE40 = 147 - - - - - - - Full RU | Band Edge
38

802.11ax HE40 | 147 | 13370.00 48.02 74.00 -25.98 H Peak | Pass | FullRU Harmonic
39 802.11ax HE40 | 179 - - - - - - - Full RU | Band Edge

TEL: 886-3-327-0868 Page Number : C10 of C88
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Report No. : FR470121G

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
39 802.11ax HE40 = 179 | 20535.00 37.40 74.00 -36.60 H Peak =@ Pass | FullRU @ Harmonic
802.11ax HEB0 @ 135 - - - - - - - Full RU ' Band Edge
40
802.11ax HE80 @ 135 | 13250.00 46.76 74.00 -27.24 \% Peak = Pass | FullRU @ Harmonic
802.11ax HE80O @ 151 - - - - - - - Full RU | Band Edge
41
802.11ax HE80 @ 151 | 13410.00 48.35 74.00 -25.65 H Peak = Pass | FullRU @ Harmonic
802.11ax HE80 @ 167 - - - - - - - Full RU = Band Edge
42
802.11ax HE80 @ 167 | 20355.00 37.35 74.00 -36.65 \ Peak = Pass | FullRU @ Harmonic
802.11ax HE160 | 143 - - - - - - - Full RU | Band Edge
43
802.11ax HE160 143 | 13330.00 47.15 74.00 -26.85 H Peak = Pass | FullRU @ Harmonic
TEL: 886-3-327-0868 Page Number : C11 of C88
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Pol. Horizontal Fundamental
gL oB)
1228
1 5
85 M‘r
!
00, W AP‘
PRI R Ry L n“‘W
30
Peak Blank
1.
1713 5853, 5881 5909, 593, 5965
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNTT)_6E 3m BBHA 9120 D 9126D-2038 HORTZONTAL
+ RE: 1000, 068kHz VBil: 3800, 008Kkt SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 50342 7401 88.20 -14.19 67.05 34.35 8.9 36.38 0.00 308 3 PEAK
gLl EB)
1228
" VY
#/ |
00,
1
_,_-—'—"-'—-“_F'_
351
Avg Blank
1.
1713 5853, 5881 5909, 593, 5965
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3 BEHA 9120 D_91200-02038 HORIZONTAL
+ RE:1000. 060kHz VBi:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 592398 60.51 68.20 -7.69 53.55 34.35 8.9 36.38 0.00 3@ 3 AVERAGE
TEL: 886-3-327-0868 Page Number : C12 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Mode Band Edge
U-NII-5_5.925-6.425 802.11a_CH1_5955MHz
ANT
Pol. Vertical Fundamental
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225
1
1050 1050
PEAK(UNI)_6E
875 HE 1
00 00
528 528
B0 30
Peak
115 115
502 5083, 5681, 5909, 593, 595 1000 240, . [ 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BEHA 9120 D 9126D-02038 VERTICAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02038 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 592384 73.04 88.20 -15.16 66.08 34.35 8.99 36.38 0.8 le@ 71 PEAK 1 5955.88 112,12 ----mn -oooe 165,12 3436 0.83 3630 .80 18 71 PEAK
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225
1
1050 1050
875 HE
00 700 AVG{UNI_GE
| L W T T
52‘5‘// 825
380 30
Avg
115 115
502 5083, 5681, 5909, 593, 595 1000 240, . [ 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3 BEHA 9120 D_91200-02038 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92038 VERTICAL
: RE:1080.080kHz VB:0.010kHz SKT:Auto : RBii:1080.060kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 59249 59.66 68.20 -8.54 5278 34.35 8.99 36.38 0.8 108 71 AVERAGE

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5955.00 185.38 ------ ------ 93.38 3436 9.83 3630 0.8 1@ 71 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C13 of C88



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
Lo i) e i)
1225 1225
1084 105
15 5
| ] | el L ] | s
00 00
LTI | e LT I
a5 T 1 y
Iyt Mo il A W‘WW hapb P i ) g
Peak %0 : %0
AVg 115 11.
10 13780, 20320, 26880 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 11910.09 44.67 74,00 -29.33 59,35 3B.81 12.84 5799 @.57 - - Peak 1 1191000 45,32 74.00 -28.68 51.00 38.81 12.84 7.9 @57 - - Pesk
1 17865.08 47.21 74.60 -26.79 47.82 4163 15.34 SE.61 6.53 - -- Peak 2 17865.08 47.92 74.00 -26.88 48.53 41.63 15.84 53.61 @053 -- -- Peak
TEL: 886-3-327-0868 Page Number : C14 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
14eLmI{annnn M“Lmumvnn)
105 105
i3 115
14.47G 1 G2 i G2
~14.5G 25
Avg Bl i A e
118 !
1un 147, 148 14485, 144, 14500 1un 14, 1482 14488, 14494, 14500
Frequency (HHz) Frequency (HHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
14eLmI{uIB1|WI|1] M“Lmumvnn)
105 105
1050 1050
i3 115
17G 100 100
AVGUH) BF AVG{UH)_BF|
18 o VG NG
Avg %0 o P el Il oL PP N o il
118 !
17000 17200, 17400, 17600, 17800, 18000 11000 17200, 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C15 of C88



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
Lo i) e i)
1225 1225
1084 105
15 5
| ] | el L ] | s
00 00
LT | s LT LY I
8 1
" ML e yprrerin e P ey
Peak %0 A i %0
AVg 115 11.
10 13780, 20320, 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 12390.09 44.85 74,00 -29.15 49.97 38.92 13.06 5778 @.68 - -- Peak 1 12390.00 44.64 74.80 -29.36 49.76 38.92 13.06 5778 @.68 - -- Pesk
7 18585.08 37.81 74.60 -36.19 58.56 33.42 6.8 55.63 -9.54 - -- Peak 2 18585.08 37.58 74.00 -36.20 58.55 38.42 6.80 55.63 -9.54 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C16 of C88




wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
1 4eLlwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg kil ] i e S e
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg %0 - U ittt %0 — ENE D et
115 !
17000 i, 1740, 17600, 17800, 18000 11000 10, 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C17 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
g 2BV} g 2BV
105 108
1050 115
5 #s
T T did LTI T e
JITL [ s [0 [ s
™" P -~ - MWL
Peak 50 s, 50 A
Avg 115 1.
m 13760, . 26080, 13440, 40000 m 13760, 23, 16080, 3340, 40000
Frequency (WHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY

Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL

Linit Read  Ant Cable Preamp  Auwx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg
1 12830.00 47.26 74,00 -26.74 5118 9.8 13.25 5777 0.8 - - Pesk
7 1924508 36.96 74.60 -37.84 57.44 3,15 611 55.28 -9.54 - -- Peak

Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL

Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1283000 46,08 74.00 -27.02 50.00 39.80 13.25 S7.77 @80 - -- Pesk
2 19245.08 36.97 74.80 -37.83 57.45 38.15 6.1 55.28 -9.54 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C18 of C88



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 45Llwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg e e i L .-l L e
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg - il o | Bl e, e o i
115 fl
17000 i, 1740, 17600, 17800, 18000 11000 10, 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C19 of C88

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT 1+2
Pol. Horizontal Fundamental
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225 1
1050 1050
PEAK(UNI)_6E
y 0
1
00 00
528 528
B0 30
Peak
115 115
502 583, 5681, 5909, 593, 595 1000 240, . 4. 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BBHA 9120 D 9126D-2038 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02038 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 592482 71.58 88.20 -16.40 64.34 34.35 8.99 36.38 @.08 1e@ 341 PEAC 1 5055.88 115.63 ----mn ---ome 163.62 3433 0.82 3630 .80 189 341 PEAK
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225
1
1050 1050
875 HE
0 i G5
380 30
Avg
115 115
502 583, 5681, 5909, 593, 595 1000 240, . [ 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02038 HORIZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92038 HORTZONTAL
: RE:1080.080kHz VB:0.010kHz SKT:Auto : RBii:1080.060kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 59249 61.82 68.20 -6.38 54.86 34.35 8.99 36.38 0.08 108 341 AVERAGE

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5955.00 188.81 ------ ------ 161,88 3433 9.82 3630 @.60 188 341 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C20 of C88



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR470121G
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT 1+2
Pol. Vertical Fundamental
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225
1
1050 1050
PEAK(UNI)_6E
y 0
700 ! 00
528 528 W
Nl'l M' 4 i " . Ak KTy
B0 30
Peak
115 115
502 5083, 5681, 5909, 593, 595 1000 240, . [ 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BEHA 9120 D 9126D-02038 VERTICAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02038 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 592426 67.59 88.20 -20.61 60.63 34.35 8.99 36.38 0.8 1e@ 353 PEAK 1 5955.88 11292 ----mn -oooee 18591 3433 0.82 3630 .80 189 358 PEAK
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225
1
1050 1050
875 HE
00 700 AVG{UNI_GE
| L W T
380 30
Avg
115 115
502 5083, 5681, 5909, 593, 595 1000 240, . [ 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3 BEHA 9120 D_91200-02038 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92038 VERTICAL
: RE:1080.080kHz VB:0.010kHz SKT:Auto : RBii:1080.060kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 592496 57.73 68.20 -10.47 56.77 34.35 8.99 36.38 0.8 108 353 AVERAGE 1 5055.00 185.88 ------ ------ 98.79 3433 9.82 36.39 0.8 1@ 358 AVERAGE
TEL: 886-3-327-0868 Page Number : C21 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
Lo i) e i)
1225 1225
1084 105
15 5
| ] | el L ] | s
00 00
LTI | e LT I e
525 i )
b oyt " st g st i b " ivonbmtianed
Peak kil A 0
AVg 115 11.
10 13760, 20320, 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 11910.09 44.83 74,00 -29.12 59.56 3B.81 12.84 57.99 @.57 - - Peak 1 11910.00 45.41 74.60 -28.50 51.09 38.81 12.84 57.9% .97 - Pezk
1 17865.00 46.97 74.60 -27.83 47.5% 4163 15.84 58.61 .53 -- Peak 2 17865.08 46.38 74.80 -27.62 46.99 41.63 15.84 S53.61 @.53 -- Peak
TEL: 886-3-327-0868 Page Number : C22 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 4eLlwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg ) i ot e A — el e i l i itreM MR
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg B0 o, | " - o N i
115 fl
17000 i, 1740, 17600, 17800, 18000 11000 1. 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C23 of C88

FAX: 886-3-327-0855




samanas. FCC RADIO TEST REPORT

Report No. : FR470121G

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_106/53RU _5955MHz
ANT
Pol. Horizontal Fundamental
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225 1
1050 1050
PEAK(UNI)_6E
y 0
04 ! 0
528 P TIRITROTYT 1 Parewreesi o v e e 525 e,
B0 30
Peak
115 115
502 5083, 5681, 5909, 593, 595 1000 240, . 4. 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BBHA 9120 D 9126D-2038 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02038 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 592448 66.96 88.20 -21.24 60.08 34.35 8.99 36.38 @.08 1e@ 343 PEAK 1 5055.88 118.27 ------ ------ 11125 3440 9.81 3630 .80 189 343 PEAC
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225
1
1050 1050
875 HE
00 700 AVGIUNI_GE
380 30
Avg
115 115
502 583, 5681, 5909, 593, 595 1000 240, . [ 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02038 HORIZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92038 HORTZONTAL
: RE:1080.080kHz VBW:0. 246kHz SKT:Auto : RBii:1080.080kHz VB:0. 246kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 502482 49.79 68.20 -18.41 42.83 34.35 8.99 36.38 0.08 108 343 AVERAGE

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5955.88 11111 ----mm -ooeee 16409 3440 9.81 3630 0.0 188 343 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C24 of C88



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR470121G
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_106/53RU _5955MHz
ANT 1+2
Pol. Vertical Fundamental
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225 ]
1050 1050
PEAK(UNI)_6E
y 0
00 00
1
2 PR 025 W
el s
B0 30
Peak
115 115
502 5083, 5681, 5909, 593, 595 1000 240, . [ 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BEHA 9120 D 9126D-02038 VERTICAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02038 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 592482 6138 88.20 -26.82 54.42 34.35 8.99 36.38 0.08 108 368 PEAK 1 5055.00 114.64 ----m- ---oee 167.62 3440 0.81 3630 .80 189 360 PEAK
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225
1
1050 1050
875 HE
00 700 AVG{UNI_GE
528 1 52‘5JLL|'| H'H‘ U | \_‘ \_‘ U L_W’_’_/
m_._..m_._-—--—n—-—-—"-'—'—“‘J
380 30
Avg
115 115
502 583, 5681, 5909, 593, 595 1000 240, . [ 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3 BEHA 9120 D_91200-02038 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92038 VERTICAL
: RE:1080.080kHz VBW:0. 246kHz SKT:Auto : RBii:1080.080kHz VB:0. 246kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 502482 45.76 68.20 -22.44 36.58 34.35 8.99 36.38 0.08 108 360 AVERAGE 1 5055.00 187.42 ------ ------ 160.49 3440 9.81 3630 0.8 188 36 AVERAGE
TEL: 886-3-327-0868 Page Number : C25 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
g 2BV} g 2BV
1225 1225
1054 115

8§15

L 1 = R L 1
8 A ™ ML T T

—
£
5

g 1 -
PR AT ik ML L " ot '
Peak %0 %0 ety
AVg 115 11.
10 13780, 20320, 26880 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 12390.09 45.35 74,00 -28.65 59.47 38.92 13.06 5778 @.68 - - Peak 1 1239000 45,18 74.60 -28.82 59.30 38.92 13.86 778 @.68 - -- Pesk
7 18585.08 36.64 74.60 -37.36 57.39 33.42 6.08 55.63 -9.54 - -- Peak 2 18585.08 36.57 74.80 -37.13 57.62 38.42 6.80 55.63 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C26 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol.

Horizontal Vertical
1 45L|!‘1(!I{IIB1|W||1) 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg kil B e . L e —
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg [ P PPN ~ e % I PN N N oS g el
115 fl
17000 i, 1740, 17600, 17800, 18000 11000 1. 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C27 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR470121G

Pol. Horizontal Vertical
gL Bl LT
1225 1225
1050 105,
85 85
T T s g ™
JILT I LTI e
bea MW L M-ﬂwzl et . R mw' . MMM A TR Wy
AVg 115 11.
100 13760, 20320, 26880, 33440, 40000 10 13760, 20320, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site @ @3CHIS-HY Site @ O3CHIS-HY

Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL

Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL

Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 12830.00 45.36 83.20 -42.84 9.3 9.79 13.25 5777 @79 - - Pesk 1 1283000 46,79 88.20 -4L.41 5073 .79 13.25 .77 @49 - - Pesk
7 1924508 37.49 74.60 -36.51 57.97 33.15 6.1 55.28 -9.54 - -- Peak 2 19245.08 36.57 74.80 -37.13 57.35 38.15 6.11 55.28 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C28 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 45Lml{llﬂil\ﬂln] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 55
Avg kil 1l Hten B Mot
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17.7G 100 100
-18G o AVGUH GE| AVG{UN)_GF|
Avg MMMMMWMM I [ a—— T e e e
115 !
11700 11780, 17, 17880, 11940, 18000 11700 11780, 1780, 17580, 17940, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C29 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Fundamental
gLl oB)
1228
A5, M‘f'"\‘wln H‘F'm\mv
|
1
4 WW G
rw\‘n‘Jmm‘H‘uM&MMWMW
30
Peak Blank
1.
1713 587, 5880, 5. 5953, 5085
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNTT)_6E 3m BBHA 9120 D 9126D-2038 HORTZONTAL
+ RE: 1000, 068kHz VBil: 3800, 008Kkt SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 592372 7498 88.28 -13.30 67.94 34,35 8.99 36.38 0.08 1e@ 347 PEAK
gLl EB)
1228
108 /\/_4_\
}J\/ A
00, \/
it
351
Avg Blank
1.
1713 5857, 5880, 50U, 5953, 5085
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3 BEHA 9120 D_91200-02038 HORIZONTAL
+ RE:1000. 060kHz VBi:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 50%5.08 6451 68.20 -3.69 57.55 34.35 8.99 36.38 0.08 108 347 AVERAGE
TEL: 886-3-327-0868 Page Number : C30 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Vertical Fundamental
gLl oB)
1228
108 P,
/W Y
85
1
i P o M(/
II‘J
30
Peak Blank
1.
1713 5857, 5880, 5. 5953, 5085
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3 BBHA 9120 D 9126D-02038 VERTICAL
+ RE: 1000, 068kHz VBil: 3800, 008Kkt SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 592468 7179 88.20 -16.41 64.83 34.35 8.9 36.38 0.8 1e@ 353 PEAK
gLl EB)
1228
1 5
s Jf\ aATA
00, |
I PPy
351
Avg Blank
1.
1713 5857, 5880, 50U, 5953, 5085
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3 BEHA 9120 D 91200-02038 VERTICAL
+ RE:1000. 060kHz VBi:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 505.08 60.96 68.20 -7.24 54.08 34.35 8.99 36.38 0.8 108 353 AVERAGE
TEL: 886-3-327-0868 Page Number : C31 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
g 2BV} g 2BV
1225 1225
1054 115

=
—
—
||
|
-
—

R T T
L] I UHWHI—H_H i | ol

—

JILITY

5

N i ) ) h gl prah
Peak %0 it %0 T
AVg 115 11.
10 13780, 20320, 26880 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 11930.09 45.30 74.00 -28.63 5991 33.86 12.86 57.88 @.57 - - Pesk 1 11930.00 45,13 74.80 -28.87 50.72 .86 12.86 7.8 @.57 - -- ek
7 1789508 47.46 74.60 -26.54 47.61 42.82 15.86 5.6 6.5 -- -- Peak 2 17895.08 46.89 74.80 -27.11 47.04 42.82 15.86 53.56 .53 -- -- Peak
TEL: 886-3-327-0868 Page Number : C32 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 4eLlwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg i1 e - 1l R
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17.7G 100 100
-18G o AVGUH GE| AVG{UN)_GF|
Avg B S i R [ e el e —— e sl
115 !
11700 11780, 17, 17880, 11940, 18000 11700 11780, 1780, 17580, 17940, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C33 of C88

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR470121G
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Partial_242/61RU _5965MHz
ANT 1+2
Pol. Horizontal Fundamental
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225 1
1050 1050
PEAK(UNI)_6E
y M0 L
00 00
505 528
%0 R
Peak
115 115
502 5847, 5689, i 5883, H 1000 240, . 4. 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BBHA 9120 D 9126D-2038 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02038 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5928.52 83.04 88.20 -5.16 76.18 34.34 8.98 36.38 0.8 116 343 PEAK 1 5965.88 117.21 ------ ------ 11019 3440 0.81 3630 @.80 116 343 PEAC
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225
1
1050 1050
875 HE
00 700 AVG{UNI_GE
380 30
Avg
115 115
502 5847, 5889, i 5883, H 1000 240, . [ 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02038 HORIZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92038 HORTZONTAL
: RE:1080.080kHz VB:0.010kHz SKT:Auto : RBii:1080.060kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5916.28 62.88 68.28 -5.32 55.95 34.33 8.98 36.38 0.8 116 343 AVERAGE 1 565,00 189.67 ------ ------ 162,65 3440 9.81 3639 @.6 116 343 AVERAGE
TEL: 886-3-327-0868 Page Number : C34 of C88

FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT Report No. : FR470121G

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_Partial_242/61RU _5965MHz

ANT 1+2
Pol. Vertical Fundamental
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225 1
1050 1050
PEAK(UNI)_6E
875 HE 1
1 W T
00 00
528 528
%0 oot
Peak
115 115
502 5847, 5889, i 5883, H 1000 240, . [ 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BEHA 9120 D 9126D-02038 VERTICAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02038 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5988.52 73.54 88.20 -14.66 66.63 34.32 8.97 36.38 0.8 361 346 PEAK 1 5965.88 11559 ----mn -oooee 163,57 3440 0.81 3630 .80 361 346 PEAK
i 4"Le\le\ (dBuVim) 1w Level (dBuVim)
1225 1225
1
1050 1050
875 HE
00 700 AVG{UNI_GE
| L T T
528 508
380 30
Avg
115 115
502 5847, 5689, i 5883, H 1000 240, . [ 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3 BEHA 9120 D_91200-02038 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92038 VERTICAL
: RE:1080.080kHz VB:0.010kHz SKT:Auto : RBii:1080.060kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 591636 59.87 68.20 -8.33 52.94 34.33 8.98 36.38 0.08 361 346 AVERAGE 1 5965.08 187.53 ------ ------ 160.51 3440 9.81 3639 0.8 361 346 AVERAGE
TEL: 886-3-327-0868 Page Number : C35 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
g 2BV} g 2BV
1225 1225
1054 115

I

I
i

Il
T 1 g A

=

——
[—
£
=
=
=
=
]

[&((UNIE

—

f T —
-
 —

A UNIE
i i
et iy g A . T Ao i
Peak %0 %0
AVg 115 11.
10 13780, 20320, 26880 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNII) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 12410.09 45.65 74,00 -28.95 59.16 38.91 13.07 57.77 Q.68 - - Peak 1 141000 45.09 74.80 -28.01 50.20 .91 13.07 5777 @68 - -- Pesk
7 18615.08 36.66 74.60 -37.34 57.42 33.3% 6.81 55.61 -9.54 - -- Peak 2 18615.08 36.53 74.80 -37.47 57.29 38.38 6.01 S5.61 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C36 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol.

Horizontal Vertical
1 45L|!‘«!I{|IB1IWI|1) 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg B — Ea— L E—
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg [ = e e il [ — e, P N et Bl
115 fl
17000 i, 1740, 17600, 17800, 18000 11000 1. 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C37 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
g 2BV} g 2BV
1225 1225
1054 115

I

I
i

Il
T 1 g A

=

——
[—
£
=
=
=
=
]

[&((UNIE

—

f T —
-
 —

A UNIE
i i
et iy g A . T Ao i
Peak %0 %0
AVg 115 11.
10 13780, 20320, 26880 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNII) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 12410.09 45.65 74,00 -28.95 59.16 38.91 13.07 57.77 Q.68 - - Peak 1 141000 45.09 74.80 -28.01 50.20 .91 13.07 5777 @68 - -- Pesk
7 18615.08 36.66 74.60 -37.34 57.42 33.3% 6.81 55.61 -9.54 - -- Peak 2 18615.08 36.53 74.80 -37.47 57.29 38.38 6.01 S5.61 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C38 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol.

Horizontal Vertical
1 45L|!‘«!I{|IB1IWI|1) 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg B — Ea— L E—
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg [ = e e il [ — e, P N et Bl
115 fl
17000 i, 1740, 17600, 17800, 18000 11000 1. 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C39 of C88

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
L) L)
135 125
1050 115
5 #s
T T did LTI T e
LTI [ s [0 [ s
L 1 . v
boak Mwww WM i s N ity WP,
Avg 175 1.
m 13760, 0. 26080, 13440, 40000 m 13760, 23, 16080, 3340, 40000
Frequency (WHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY

Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL

Linit Read  Ant Cable Preamp  Auwx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg
1 12810.00 47.58 74,00 -26.42 5159 .73 13.24 .77 @79 - - Pesk
7 19215.08 35.93 74.60 -35.67 56.45 33.13 6.1 5522 9.4 - -- Peak

Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL

Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1281000 46.66 74.80 -27.34 S0.67 173 1.4 .77 4 - - Pak
2 19215.08 36.89 74.80 -37.91 56.61 38.13 6.11 55.22 -9.54 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C40 of C88




wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 4=’Ll!'mI{IIBuWIn) 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg ] A - L
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg 3l — e, ] 7 PRV o Py P et
115 fl
17000 i, 1740, 17600, 17800, 18000 11000 1. 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C41 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Fundamental
gLl oB)
1228
A5, ) JJ}H& w’““u P b
Wy W L
85
1
IMMWJMM‘ m Mf\w 7y
30
Peak Blank
1.
1713 5865 5905, 5045, 5985, 6025
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3m BBHA 9120 D 9126D-2038 HORTZONTAL
+ RE: 1000, 068kHz VBil: 3800, 008Kkt SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5028.48 76.77 88.20 -11.43 69.83 34.34 8.98 36.38 0.08 146 334 PEAC
gLl EB)
1228
1 5
815
00, 1
/_\/'\f\/
351
Avg Blank
1.
1713 5865 5905, 5045, 5985, 6025
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3 BEHA 9120 D_91200-02038 HORIZONTAL
+ RE:1000. 060kHz VBi:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 5020.88 65.32 68.20 -2.80 56.38 34.34 8.98 36.38 0.8 146 334 AVERAGE
TEL: 886-3-327-0868 Page Number : C42 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol.

Vertical Fundamental

Level(BuVim)

14
14

875

it s

0.0

Peak Blank
1.

5825 5865, 5905, 5045, 5985, 6025
Frequency (\Hz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3 BBHA 9120 D 9126D-02038 VERTICAL
+ RBW:1000.060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1592428 7483 88.20 -13.37 67.87 34.35 8.9 36.38 @.08 359 24 PEAK

1oLl [dBuVim)

Il
14l

o AN

0.0,

Avg Blank
1

5825 5865, 5905, 5045, 5985, 6025
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3 BEHA 9120 D 91200-02038 VERTICAL
+ RBW:1000.060kHz VN:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 50508 6L41 68.20 -6.79 5445 34.35 8.99 36.38 0.8 359 24 AVERAGE

TEL: 886-3-327-0868 Page Number : C43 of C88
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR470121G

Pol. Horizontal Vertical
Lo i) e i)
1225 1225
1084 105
15 5
| ] | el L ] | s
00 00
LTI | e LTI I
58 1 i
e i ; WIRTREL S P \ ) i
Peak kil e %0 ke
AVg 115 11.
10 13760, 20320, 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNII) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 11970.09 46.67 74,00 -27.93 5153 38.95 12.88 57.86 @.57 - - Peak 11197000 45.72 74.80 -28.28 51,13 38.95 12.88 7.6 @57 - - Pesk
7 17955.08 46.90 74.60 -27.10 46.47 42.45 15.96 S8.46 6.4 -- -- Peak 2 179%5.08 48.72 74.00 -25.28 48.29 42.45 1599 53.46 034 - -- Peak
TEL: 886-3-327-0868 Page Number : C44 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol.

Horizontal Vertical
1 45L|!‘«!I{|IB1IWI|1) 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg kil E— - k1l - A —
115 !
1un 1476, 1482, 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg L, P L et Bl 73— o, it e
115 fl
17000 i, 1740, 17600, 17800, 18000 11000 10, 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C45 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal

Fundamental

Level(BuVim)

14
14

VAR
00, MWL« WWW

Peak Blank
1.

5825 5865, 5905, 5045, 5985, 6025
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3m BBHA 9120 D 9126D-2038 HORTZONTAL
+ RBW:1000.060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 502268 85.23 88.28 -2.97 76.28 34.35 8.98 36.38 0.8 154 334 PEAC

1oLl [dBuVim)

Il
14l

875

Avg Blank
1

5825 5865, 5905, 5045, 5985, 6025
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3 BEHA 9120 D_91200-02038 HORIZONTAL
+ RBW:1000.060kHz VN:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 5918.28 65.79 68.28 -2.41 56.85 34.34 8.98 36.38 0.8 154 334 AVERAGE

TEL: 886-3-327-0868

Page Number : C46 of C88
FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Vertical Fundamental
gLl oB)
1228
105, /‘\Wﬁw‘%wf‘\ M
85 7 |
MW"‘WW Y A
30
Peak Blank
1.
1713 5865 5905, 5045, 5985, 6025
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3 BBHA 9120 D 9126D-02038 VERTICAL
+ RE: 1000, 068kHz VBil: 3800, 008Kkt SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 592228 3A.68 88.28 -7.57 73.74 34.34 898 36.38 0.08 346 336 PEAK
gLl EB)
1228
1 5
815 r/’\l /-\U
00, W
VAl
’\/ MYV VY
351
Avg Blank
1.
1713 5865 5905, 5045, 5985, 6025
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3 BEHA 9120 D 91200-02038 VERTICAL
+ RE:1000. 060kHz VBi:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 50508 62.33 68.28 -5.87 55.37 34.35 8.99 36.38 0.8 346 336 AVERAGE
TEL: 886-3-327-0868 Page Number : C47 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
Lo i) e i)
1225 1225
1084 105
15 5
| ] | el L ] | s
00 00
LTI | e LT I
5 1
s St " IRy A o e SO
Peak %0 fasse %0 -
AVg 115 11.
10 13780, 20320, 13440, 40000 1 13760, 2030, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
11245000 45.58 74.00 -28.42 50.62 38.95 13.09 57.77 0.69 -- Peak 1 12450.00 45.19 74.60 -28.81 50.23 38.95 13.09 5.7 .69 - Pezk
7 18675.08 38.72 74.60 -35.28 59.47 3333 6.02 55.56 -9.54 -- Peak 2 18675.08 37.39 74.80 -36.61 58.14 38.33 6.82 55.56 -9.54 -- Peak
TEL: 886-3-327-0868 Page Number : C48 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 4eLlwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg B T T L] R— o
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il il
-18G o AVGUH GE| AVG{UN)_GF|
Avg 1 . oy i g - . il
118 fl
17000 i, 1740, 17600, 17800, 18000 11000 10, 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C49 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
Lo i) e i)
1225 1225
1084 105
15 5
| ] | el L ] | s
00 00
LT | e LU I
525
st Sl T —_ ol - -
Peak %0 %0
AVg 115 11.
10 13780, 20320, 26880 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WzdBWimdBwn G db dgn &8 8 &8 @ deg Wdw/ndhn  d GV dbn &8 &8 &8 @ deg
1 12770.00 45,76 74,00 -28.24 49.92 1.6l 1322 577 @78 - - Peak 1 1277000 46,64 74.80 -27.36 50.80 .61 13.22 .77 @78 - - Pek
7 19155.08 37.24 74.60 -36.76 57.82 33.89 6.1l 55.24 -9.54 - -- Peak 2 19155.08 36.77 74.80 -37.23 57.35 38.89 6.1 55.24 -9.%4 - -- Peak
TEL: 886-3-327-0868 Page Number : C50 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol.

Horizontal Vertical
1 4eLml{llﬂil\ﬂln] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg R 1l - R e
115 !
1un 1476, 1482, 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il il
-18G o AVGUH GE| AVG{UN)_GF|
Avg e = =, e N el 7 I P il
118 fl
17000 i, 1740, 17600, 17800, 18000 11000 1. 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C51 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Fundamental
gL oB)
1228
A5, T )
(v\/ RTAURAE T MR
85
o]
IMWA A Mr i, {
\ e I V
30
Peak Blank
1.
1713 5881, 5931, 5093, 6049, 05
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3m BBHA 9120 D 9126D-2038 HORTZONTAL
+ RE: 1000, 068kHz VBil: 3800, 008Kkt SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5898.88 76.19 88.20 -12.01 69.35 34.26 8.95 36.37 0.8 108 354 PEAC
gLl EB)
1228
1 5
N wa Y
00, 1
351
Avg Blank
1.
1713 5881, 5931, 5093, 6049, 05
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3 BEHA 912 D_91200-02038 HORIZONTAL
+ RE:1000. 06kHz VBW:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 589188 66.19 68.20 -2.01 59.35 34.26 8.95 36.37 0.08 108 354 AVERAGE

TEL: 886-3-327-0868 Page Number : C52 of C88
FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Vertical Fundamental
gL oB)
1228
1 5
RARAEARIRRAR YA
o
. Y )
700 W AR A o
30
Peak Blank
1.
1713 5881, 5931, 5093, 6049, 05
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BBHA 9120 D 9126D-02038 VERTICAL
+ RE: 1000, 068kHz VBil: 3800, 008Kkt SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 589696 74.39 88.20 -13.81 67.52 34.29 8.9 36.38 0.08 408 334 PEAC
gLl EB)
1228
1 5
s YalavalaTalaTaTATATAvATATaV
(v R AR R
00, 1 J
A VYV
351
Avg Blank
1.
1713 5881, 5931, 5093, 6049, 05
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3 BEHA 9120 D 91200-02038 VERTICAL
+ RE:1000. 06kHz VBW:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 5897.52 6476 68.20 -3.44 57.89 34.29 8.96 36.38 0.08 408 334 AVERAGE
TEL: 886-3-327-0868 Page Number : C53 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
L) L)
135 125
1050 105
5 #s
T T did LTI T e
LT [ s LT [ s
Peak %0 e B eemaaniill mw W'Q e
Avg 175 1.
m 13760, . 13440, 40000 m 13760, 3, 16080, 3340, 40000
Frequency (WHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY

Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL

Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL

Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 12050.09 45.13 74.00 -28.82 59.42 9.9 12.92 57.83 @.58 - - Pesk 1 1205000 45,52 74.80 -28.48 5076 39.00 1292 7.3 @58 - - Pesk
7 18675.08 36.89 74.60 -37.11 58,71 37.91 5.76 55.95 -9.54 - -- Peak 2 18075.08 36.89 74.80 -37.11 58.71 37.91 5.76 55.95 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C54 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 4eLlwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg L e - B B—
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il il
-18G o AVGUH GE| AVG{UN)_GF|
Avg i e, N il 73] — i N il
118 fl
17000 i, 1740, 17600, 17800, 18000 11000 1. 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C55 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Fundamental
gL oB)
1228
. W
1 /w Y
u?r 1 [ u U
n Epﬂm&%’“‘ww
30
Peak Blank
1.
1713 5881, 5931, 5093, 6049, 05
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3m BBHA 9120 D 9126D-2038 HORTZONTAL
+ RE: 1000, 068kHz VBil: 3800, 008Kkt SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 590312 3A.65 88.28 -7.55 73.76 34.31 8.9 36.38 0.8 148 352 PEAK
gLl EB)
1228
1 5
a7l /\/\ /\/\ TSI E TRy
| Y
i 1 —
A &
Vv
351
Avg Blank
1.
1713 5881, 5931, 5093, 6049, 05
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3 BEHA 9120 D_91200-02038 HORIZONTAL
+ REN:1000. 06kHz VBW: 1.500kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 589245 65.49 68.20 -2.71 58.64 34.27 8.95 36.37 0.8 148 352 AVERAGE
TEL: 886-3-327-0868 Page Number : C56 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Vertical Fundamental
1 L8vel (BuVim)
13
" Kals
o Nm“ i

7001 Ak

Peak Blank

5825 5881, 5931, 5993, 6049, 6105
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BBHA 9120 D 9126D-02038 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5896.48 77.53 88.20 -10.67 78.66 34.29 8.9 36.38 0.08 408 330 PEAK

Level(BuVim)

14
14l

o AN

0.0, I

i W Al

Avg Blank

5825 5881, 5931, 5993, 6049, 6105
Frequency (\Hz)
Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3 BEHA 9120 D 91200-02038 VERTICAL
+ RBW:1000.060kHz VBN:1.500kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 5896.68 63.59 68.20 -4.61 56.72 34.29 8.96 36.38 0.08 408 330 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C57 of C88



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
g 2BV} g 2BV
1225 1225
1054 115

I ' g y

| ML T el
u_”—ﬂj U AlINl{ﬁ

I
.1 A ™

—

il
T

wlm“‘ g
MMZ st MW"W T | rd s Mo
Peak %0 Pl %0 Li,._..g.,.
AVg 115 11.
10 13780, 20320, 26880 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 12370.09 45.60 74.00 -28.40 50.60 38.97 13.05 5778 Q.67 - - Peak 1 1237000 45,99 74.80 -28.61 51,88 38.97 13.05 778 @.67 - -- Pesk
7 18555.08 37.43 74.60 -36.57 58.19 33.45 5.99 55.66 -9.54 - -- Peak 2 18555.08 36.42 74.80 -37.58 57.18 38.45 5.99 55.66 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C58 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 HLMI{IIB!IWM] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg kil ] e . 1] Bl i
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg [ — NN T e Ml Al oy il
115 fl
17000 i, 1740, 17600, 17800, 18000 11000 10, 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C59 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
g 2BV} g 2BV
1225 1225
1054 115

UL ' g y

il LML
3 R "

I
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—
—
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[&((UNIE
LY | e

N p—

“omptl] s i o
Peak %0 e %0 iy
AVg 115 11.
10 13760, 20320, 26880 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNII) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 12690.09 45.97 74,00 -28.03 S9.4¢ 9.3 13.19 5.7 @7 - - Peak 1 12690.00 45,46 74.00 -28.54 49.89 3939 1319 .77 @76 - - Pesk
7 19635.08 37.27 74.60 -36.73 57.99 33.82 6.9 35.29 -9.54 - -- Peak 2 19035.08 37.21 74.80 -36.79 57.93 38.62 6.89 55.29 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C60 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol.

Horizontal Vertical
1 HLMI{II&IWN) 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 55
Avg kil [ — R BT T I e -
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il il
-18G o AVGUH GE| AVG{UN)_GF|
Avg e, P N e et B - ot i
118 fl
17000 i, 1740, 17600, 17800, 18000 11000 1. 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C61 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
g 2BV} g 2BV
1225 1225
1054 115

—
—
=

T o L
ATV T e I

—
—
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[&((UNIE
LY | e

B0 —

o it w ‘
Peak %0 MWWW“‘ - s syt
AVg 115 11.
10 13760, 20320, 26880 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 12870.09 46.68 74.00 -27.32 S9.49 9.9 13.26 57.77 0.8 - - Pesk 1 187000 46,63 74.80 -27.37 S0.44 9.9 13.26 5777 @80 - -- Pesk
7 19305.08 37.16 74.60 -36.84 57.5% 33.18 6.12 5518 -9.54 - -- Peak 2 193@5.08 36.38 74.80 -37.70 56.72 38.18 6.12 55.18 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C62 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
Lo i) e i)
1225 1225
1084 105
15 5
| ] | el L ] | s
00 00
LTI | e LT I
523 \
) T peuparttelbin i ""'WM 2 " i A
Peak % 0 S
AVg 115 11.
10 13780, 20320, 13440, 40000 1 13760, 2030, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13070.00 45.80 74.00 -25.20 49.54 39.83 13.38 57.81 0.86 -- Peak 1 1307000 46,92 74.80 -27.68 50.66 39.83 13.38 7.1 0.6 - -- Pesk
7 19605.08 37.76 74.60 -36.24 57.97 3B.28 6.13 55.08 -9.54 -- Peak 2 19685.08 38.77 74.80 -35.23 58.98 38.28 6.13 55.88 -9.54 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C63 of C88




wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 45Llwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg kil e S 1l e
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg W o, it 5l o P st
115 fl
17000 i, 1740, 17600, 17800, 18000 11000 1. 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C64 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
Lo i) e i)
1225 1225
1084 105
15 5
| ] | el L ] | s
00 00 =
LT | e LT I e
52-5 i ol
bismn gl ) it s o e
Peak %0 %0 o
AVg 115 11.
10 13780, 20320, 13440, 40000 1 13760, 2030, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13390.00 47.78 74,00 -26.22 50,69 40.46 13.65 57.97 @.95 - - Peak 1 13390.00 46,68 74.00 -27.32 49.50 40.46 13.65 S7.97 @95 - - Pesk
1 2088508 37.53 74.60 -36.47 57.78 .15 6.14 55.08 -9.54 -- Peak 1 20085.08 37.47 74.80 -36.93 57.31 38.15 6.14 55.88 -9.54 -- Peak
TEL: 886-3-327-0868 Page Number : C65 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 4eLlwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg i) S B R
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17.7G 100 100
-18G o AVGUH GE| AVG{UN)_GF|
Avg T e’ il -~ L T e — Tt
115 !
11700 11780, 17, 17880, 11940, 18000 11700 11780, 1780, 17580, 17940, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C66 of C88

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
Lo i) e i)
1225 1225
1084 105
15 5
| ] | el L ] | s
00 00
LT | e LT I
525
- T 9 " i i e 2 " petacsappntass
Peak %0 L S L %0 e i
AVg 115 11.
10 13760, 20320, 26880 13440, 40000 1 13760, 2030, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E 3m BBHA 9126 D 9128D-02294 HORIZONTAL Condition: PEAK(UNII)_6E 3m BBHA 9120 D_91260-02294 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13710.00 47.82 83.20 -41.13 50.09 39.99 13.92 5G.01 1.3 - - Pesk 1 1371000 46,82 88.20 -41.33 49.89 39.99 13.92 &l L3 - - Pesk
1 20565.08 37.36 74.60 -36.64 57.64 37.97 6.26 5497 -9.54 - -- Peak 2 20565.08 37.41 74.80 -36.59 57.69 37.97 6.26 54.97 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C67 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol.

Horizontal Vertical
1 45L|!‘«!I{|IB1IWI|1) 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg B kil S — S
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg L P P i 3 — e, R e N tinedl
115 fl
17000 i, 1740, 17600, 17800, 18000 11000 10, 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C68 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
g 2BV} g 2BV
1225 1225
1054 115

31 I " g1
1 ™ i il

—
=

%{un@
il | s
v

- —

s L s ]
Peak %0 b tomsly - bl g
AVg 115 11.
10 13760, 20320, 26880 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13670.09 46.64 83.20 -41.5 50,38 39.83 13.38 5781 @86 - - Peak 1 13070.00 46,05 88.20 -42.15 49.79 39.83 13.38 7.1 @.86 - -- Pesk
7 19605.08 48.26 74.60 -33.74 60.47 33.28 6.13 55.08 -9.54 - -- Peak 2 19685.08 37.34 74.80 -36.66 57.55 38.28 6.13 55.88 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C69 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 4eLlwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg 1] e e ]
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17.7G 100 100
-18G o AVGUH GE| AVG{UN)_GF|
Avg MMMMW%MM T T T T Pt e
115 !
11700 11780, 17, 17880, 11940, 18000 11700 11780, 1780, 17580, 17940, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C70 of C88

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
Lo i) e i)
1225 1225
1084 105
15 5
| ] | el L ] | s
00 00
LT | e LT I
525 | L
gyl P TR L T b sy
VIR it - M
Peak %0 e %0 —"
AVg 115 11.
10 13760, 20320, 13440, 40000 1 13760, 2030, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13390.00 47.70 74,00 -26.30 50.61 40.46 13.65 57.97 @.95 -~ - Pesk 1 13390.00 47.45 74.00 -26.55 50.36 40.46 13.65 57.97 0.9 - Pezk
1 20685.00 37.62 74.60 -36.98 57.27 3B.15 6.14 55.08 -9.54 -- Peak 1 20085.08 36.08 74.80 -37.92 56.33 38.15 6.14 55.88 -9.54 -- Peak
TEL: 886-3-327-0868 Page Number : C71 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 45Llwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg 1) e i ] B 1l R
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg 5 N N N e el il e . N N el
115 fl
17000 i, 1740, 17600, 17800, 18000 11000 10, 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C72 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical

gL Bl LT

1225 1225

1050 105,

85 85

g 1 A ™ g1 A ™

JILTT I s LT e
Peak MWWMM s WWW 35,".}”" ” ™ A MWMW
AVg 115 11.

100 13760, 20320, 26880, 33440, 40000 10 13760, 20320, 26880, 33440, 40000

Frequency (WHz) Frequency (MHz)
Site @ @3CHIS-HY Site @ O3CHIS-HY

Condition: PEAK(UNTI) 6E 3m BBHA 9126 D 9128D-02294 HORIZONTAL

Linit Read  Ant Cable Preamp  Auwx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg
1 13710.00 43.18 85.20 -40.82 51,25 39.99 13.%2 sg.el L3 - --PEAK
1 2056508 37.62 74.60 -36.98 57.30 37.97 6.26 5497 -9.54 - -- Peak

Condition: PEAK(UNII)_6E 3m BBHA 9120 D_91260-02294 VERTICAL

Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13710.08 47.17 66.20 -41.03 50.24 39.99 13.92 s6.0l L3 - - PEAK
1 20565.08 36.74 74.80 -37.26 57.62 37.97 6.26 54.97 -9.54 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C73 of C88




wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 4eLlwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg 1] EASS e - 1l .
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il Ll
-18G o AVGUH GE| AVG{UN)_GF|
Avg B0 - ey et St T | —— e, N N ied
115 !
17000 i, 1740, 17600, 17800, 18000 11000 10, 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C74 of C88

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
g 2BV} g 2BV
1225 1225
1054 115

UL ' g y

gl UL
o 0 ™"

I
LT

—
—
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[&((UNIE
LY | e

5 —1

X —

! J,
LA AP pnsppp A b e sy o
Peak %0 + %0 mobos
AVg 115 11.
10 13780, 20320, 26880 13440, 40000 10 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13130.00 47.20 74,00 -26.80 50.87 39.86 13.43 5784 @88 - - Peak 1 1313000 45.89 74.80 -28.11 49.5% 39.86 13.43 784 0.8 - -- Pesk
7 19695.08 37.28 74.60 -36.72 57.49 33.26 6.13 35.86 -9.54 - -- Peak 2 19695.08 36.73 74.80 -37.27 56.94 38.26 6.13 S5.86 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C75 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
1 4eLlwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg B Bttt e - - BT S
115 !
1un 1476, 1482, 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il il
-18G o AVGUH GE| AVG{UN)_GF|
Avg e o S N il %0 P N T i et gt
115 !
17000 i, 1740, 17600, 17800, 18000 11000 10, 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C76 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121G

Pol. Horizontal Vertical
Lo i) e i)
1225 1225
1084 105
15 5
| ] | el L ] | s
00 = 00 =
LTI | e LT I
525
st PP s S
poi ~sound ok sk pobrtets / " PR a0
Peak %0 %0 W
AVg 115 11.
10 13780, 20320, 26880 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E Im BBHA9170576 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WzdBWimdBwn G db dgn &8 8 &8 @ deg Wdw/ndhn  d GV dbn &8 &8 &8 @ deg
1 13370.09 43.82 74.00 -25.98 51.03 40.38 13.63 57.96 0.4 - - Pesk 1 1337000 46,54 74.80 -27.46 49.55 4038 13.63 7.9 @94 - - Pesk
1 2085508 36.69 74.60 -37.31 56.93 33.17 6.13 5.0 -9.54 - -- Peak 1 200%5.08 36.97 74.80 -37.83 57.21 38.17 6.13 S5.08 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C77 of C88

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 4eLlwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg ki1l e e B— p—
115 !
1un 1476, 1482 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il il
-18G o AVGUH GE| AVG{UN)_GF|
Avg i I it 9l P L N i
118 fl
17000 i, 1740, 17600, 17800, 18000 11000 10, 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C78 of C88

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
Lo i) e i)
1225 1225
1084 105
15 5
| ] | el L ] | s
00 00
LT | e LT I
525
o e
i . ) bt g — Y b WWW
Peak %0 w 0 b
AVg 115 11.
10 13780, 20320, 13440, 40000 1 13760, 2030, 26880, 33440, 40000
Frequency (WHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNTI) 6E 3m BBHA 9126 D 9128D-02294 HORIZONTAL Condition: PEAK(UNII)_6E 3m BBHA 9120 D_91260-02294 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13699.00 47.82 85.20 -40.33 50.85 40.01 13.91 S50l L3 - --PEAK 1 13690.00 47.31 66.20 -40.89 50.37 4.0l 13.91 6.0 L3 - - PEAK
1 20535.08 37.40 74.60 -36.60 57.71 37.94 6.7 5498 -9.54 - -- Peak 1 20535.08 36.79 74.80 -37.21 57.10 37.94 6.27 54.98 -9.54 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C79 of C88



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 4eLlwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg B e E— . —
115 !
1un 1476, 1482, 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il il
-18G o AVGUH GE| AVG{UN)_GF|
Avg 9l e vt | I O P e e il
118 fl
17000 i, 1740, 17600, 17800, 18000 11000 1. 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C80 of C88

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
L) L)
135 125
1050 115
5 #s
T T did LTI T e
AT [ s LT [ s
gl - syl -
Peak MWWM it sl wl e et
Avg 175 1.
m 13760, 0. 13440, 40000 m 13760, 23, 16080, 3340, 40000
Frequency (WHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY

Condition: PEAK(UNII) 6E Im BBHA9170576 HORIZONTAL

Linit Read  Ant Cable Preamp  Auwx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg
1 13250.00 46.19 74.00 -27.81 49.60 40.05 13.53 57.99 @91 - - Peak
7 19875.08 36.34 74.60 -37.66 56.56 33.23 6.12 55.03 -9.54 - -- Peak

Condition: PEAK(UNII)_6E Im BBHAS170576 VERTICAL

Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13150.00 46,76 74.80 -27.24 50.17 40.05 13.53 7.9 @91 - - Pesk
2 19875.08 36.25 74.80 -37.75 56.47 38.23 6.12 55.83 -9.54 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C81 of C88




wamonas. FCC RADIO TEST REPORT

Report No. : FR470121G

Pol. Horizontal Vertical
1 4eLlwel{llBuWIn] 0 Level(dBuVim)
185 125
113 113
14.47G 1 G2 i G2
~14.5G 525
Avg %0 S—— B e -
115 !
1un 1476, 1482, 14438, 144, 14500 1un 1476, 1480 14488, 144, 1400
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02030 HORTIONTAL Condition: AVG(UNTI) 6F 3n B2HA 9120 0 91200-02038 VERTICAL
B L
185 125
103 104
113 113
17G il il
-18G o AVGUH GE| AVG{UN)_GF|
Avg %0 = N i %l o~ et
118 fl
17000 i, 1740, 17600, 17800, 18000 11000 10, 17400, 17600, 17800, 18000
Frequency (HHz) Frequency (HHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9120 0 91200-02030 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02038 VERTICAL
TEL: 886-3-327-0868 Page Number : C82 of C88

FAX: 886-3-327-0855
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